o/ A A ad /AL
Series 30 Parts

Body Lock
7
6
PART NUMBER
ITEM NUMBER DESCRIPTION REQUIRED
1 364002 |BODY LOCK WELDMENT 1
2 36315L | BODY LOCK HOLD-DOWN (LEFT) 1
3 36315R | BODY LOCK HOLD-DOWN (RIGHT) 1
4 364062 | MOUNTING BRACKET 2
5 81438 | BOLT, HHCS 1/2-20 x 1-3/4 6
6 83324 | NYLON LOCK NUT, 1/2-20 ZP 6
7 82310 |FLAT WASHER, 1/2 ZP 4
8 81520 |BOLT, HHCS 5/8-11 x 2 ZP GRADE 5 4
9 83411 | NYLON LOCK NUT, 5/8-11 ZP 4
10 82410 |FLAT WASHER, 5/8 ZP 8
11 81517 | CARRIAGE BOLT, 5/8-11 x 1-3/4 ZP GRADE 5 4
12 36310 | HOLD-DOWN WHEEL 2
13 83610 | NYLON LOCK NUT, 7/8-14 ZP 2
14 82710 | FLAT WASHER, 11D x 1-1/2 OD 4




